
www.cedengineering.com 

 
 
 
 
 
  

Package Plants for Wastewater 
Treatment 
 
Course No: C01-008 
Credit: 1 PDH 

 
  

 
Harlan H. Bengtson, PhD, P.E. 
 
 
  
 

 

 
 
Continuing Education and Development, Inc. 
 
P: (877) 322-5800 
info@cedengineering.com 
 
 
 
 
 
 



 Package Plants for Wastewater Treatment – C01-008 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

This course was adapted from the U.S. Wastewater Technology Fact 
Sheet, Package Plants, Publication numbered “EPA 832-F-00-
016”, which is in the public domain. 

 
 
 
 
 
 
 
 
 
 
 

 



United States
Environmental Protection
Agency

Office of Water
Washington, D.C.

EPA 832-F-00-016
September 2000

Wastewater
Technology Fact Sheet
[...]
C Specific energy consumption is high.

Oxidation ditches

Advantages

C Systems are well-suited for treating typical
domestic waste, have moderate energy
requirements, and work effectively under most
types of weather.

C Oxidation ditches provide an inexpensive
wastewater treatment option with both low
operation and maintenance costs and operational
needs.

C Systems can be used with or without clarifiers,
which affects flexibility and cost.

C Systems consistently provide high quality
effluent in terms of TSS, BOD, and ammonia
levels.

C Oxidation ditches have a relatively low sludge
yield, require a moderate amount of operator
skill, and are capable of handling shock and
hydraulic loadings.

Disadvantages

C Oxidation ditches can be noisy due to
mixer/aeration equipment, and tend to produce
odors when not operated correctly.

C Biological treatment is unable to treat highly
toxic waste streams.

C Systems have a relatively large footprint.

C Systems have less flexibility should regulations
for effluent requirements change.

Package Plants for Wastewater Treatment – C01-008 

 5 



DESIGN CRITERIA

Table 1 lists typical design parameters for 
 

extended
aeration plants, SBRS, and oxidation ditches.

Extended aeration plants

Package extended aeration plants are typically
constructed from steel or concrete.  If the system is
small enough, the entire system will arrive as one
unit that is ready to be installed.  If the system is
larger, the clarifier, aeration chamber, and chlorine
tank are delivered as separate units, which are then
assembled on-site (WEF, 1985).

Key internal components of extended aeration
treatment plants consist of the following: transfer
pumps to move wastewater between the
equalization and aeration zones; a bar screen and/or
grinder to decrease the size of large solids; an

aeration system consisting of blowers and diffusers
for the equalization, aeration, and sludge holding
zones; an airlift pump for returning sludge; a
skimmer and effluent weir for the clarifier; and UV,
liquid hypochlorite, or tablet modules used in the
disinfection zone. 

 
Blowers and the control panel

containing switches, lights, and motor starters are
typically attached to either the top or one side of the
package plant (Sloan, 1999).

Biological organisms within the system need
sufficient contact time with the organic material in
order to produce effluent of an acceptable quality.
Typical contact time for extended aeration package
plants is approximately 18-24 hours. 

 
The contact

time, daily flow rate, influent parameters, and
effluent parameters 

 
determine the size of the aeration 

tank where air is used to mix wastewater and to 
supply oxygen to promote biological growth. A 
package extended aeration system is sized based on 
the average volume of wastewater produced within a 
twenty-four hour period.  Although provisions are 
made for some peaking factor, a flow equalization 
system may be necessary to prevent overloading of 
the system from inconsistent flow rates in the 
morning and evening.  Equalization allows the 
wastewater to be delivered to the treatment plant at 
more manageable flow rates (WEF, 1985).

Systems should be installed at sites where
wastewater collection is possible by gravity flow. In 
addition, the site should be stable, well drained, and 
not prone to flooding. 

 
The facility should be installed 

at least 30 meters (100 feet) from all residential areas 
and be in accordance with all health department 
regulations or zoning restrictions (WEF, 1985).

In order to ensure ease of operation and
maintenance, extended aeration systems should be
installed so that the tank walls extend nearly 0.15
meters (6 inches) above ground. 

 

This will supply
insulation in the winter, prevent surface runoff from
infiltrating the system, and allow the system to be
serviced readily. 

 

If a plant is installed below ground, 
it must have distinct diversion ditching or extension 
walls in order to prevent surface water infiltration 
into the plant. 

 

When the plant is installed completely 
above ground, it may be

TABLE 1 
 

TYPICAL DESIGN
PARAMETERS FOR PACKAGE PLANTS

Extended
Aeration

SBR Oxidation
Ditch

BOD
5

 
loading

(F:M)
(lb BOD

5
/ lb

MLVSS)

0.05 - 0.15 0.05 -
0.30

0.05 - 0 30

Oxygen
Required
Avg. at 20EEC
(lb/lb BOD

5
applied)

2 - 3 2 - 3 2 - 3

Oxygen
Required
Peak at 20EEC
(value x avg.
flow)

1.5 - 2.0 1.25 -
2.0

1.5 - 2.0

MLSS (mg/L) 3000 -6000 1500
-5000

3000 -6000

Detention Time
(hours)

18 - 36 16 -
36

18 - 36

Volumetric
Loading 

(lb BOD
5
/d/ 10

3

cu ft)

10 - 25 5 - 15 5 - 30

Source: Adapted from Metcalf and Eddy, 1991 and
WEF, 1998.

Package Plants for Wastewater Treatment – C01-008 

 6 



necessary to provide insulation for cold weather and
walkways for easy maintenance (WEF, 1985).

Sequencing batch reactors

Important internal components include an aeration
system, which typically consists of diffusers and a
blower; a floating mixer; an effluent decanter; a
pump for withdrawing sludge; and a sequence of
liquid level floats. 

 
The PLC and the control panel are 

usually positioned within a nearby control building 
(Sloan, 1999).

When the wastewater flow rate at the site is less than 
0.05 MGD, a single, prefabricated steel tank can be 
used. 

 
This tank is divided into one SBR basin, one 

aerobic sludge digester, and one influent pump well.  
Concrete tanks may also be used, but in North 
America are not as cost effective as steel for small 
systems. 

 
If the plant must be able to treat 0.1 to 1.5 

MGD, multiple concrete SBR basins are commonly 
used (CASS, 1999).

The design of SBR systems can be based on
carbonaceous BOD removal only or both
carbonaceous and nitrogenous BOD removal.  The
system can be expanded to achieve optimum
nitrification and carbonaceous removal by operating
primarily in an oxic state with few anoxic periods
such as during settle and decant.

Denitrification and biological phosphorous removal
can be promoted by providing adequate anoxic
periods after intense aerobic cycles.  This allows DO 
to be dissipated and nitrate to be used by the
consuming organism and released as elemental
nitrogen.  By introducing an anaerobic process after
the anoxic process, bacteria conducive to excess
phosphorous uptake will develop.  Phosphorous will 
be released in the anaerobic phase, but additional 
phosphorous is incorporated into the cell mass during 
subsequent aerobic cycles.  Since the excess 
phosphorous is incorporated in the cell mass, cell 
wastage must be practiced to achieve a net
phosphorous removal.  Anaerobic conditions should
be avoided in treating the waste sludge since they
may result in the release of the phosphorous.

A low food to microorganism (F:M) ratio SBR
system designed for an average municipal flow

pattern will usually have an operating cycle duration 
of four hours, or six cycles per day. 

 
For a two reactor 

system, there will be twelve cycles per day and for a 
four reactor system, twenty-four cycles per day.  The 
distribution and 

 
number of cycles per day can be 

adjusted based on specific treatment requirements or 
to accommodate alternate inflow patterns.

Cycle sequences are time controlled with sufficient
volume provided to handle design flow rates.  If
incoming flow is significantly less than the design
flow, only a portion of the reactor capacity is utilized 
and aeration time periods can be reduced to save 
energy and prevent over aeration.  If flow rates are 
greater than usual resulting from storm runoff, the 
control system detects the high rise in the reactor and 
modifies the cycle to integrate peak flow rates. 

 

This 
will shorten the aeration, settle, and decant 
sequences, minimize the anoxic sequence (if 
supplied), and provide more cycles per day. 

 

As a 
result, hydraulic surges are incorporated and the 
diluted wastewater is processed in less time. In order 
to make the above optimizations, the logic control 
must be provided by the PLC (Kappe, 1999).

Small SBRs can experience a variety of problems
associated with operation, maintenance, and
loadings. 

 

Therefore, more conservative design
criteria are typically used due to the wide range of
organic and hydraulic loads generated from small
communities. 

 

This type of design utilizes a lower F:M 
ratio and longer hydraulic retention time (HRT) and 
SRT (CASS, 1999).

Oxidation ditches

Key components of a typical oxidation ditch
include a screening device, an influent distributor
(with some systems), a basin or channel, aeration
devices (mechanical aerators, jet mixers, or
diffusers, depending on the manufacturer), 

 

a
settling tank or final clarifier (with some systems),
and an RAS system (with some systems).
Typically, the basin and the clarifier are
individually sized to meet the specific requirements
of each facility. 

 

These components are often built
to share a common wall in order to reduce costs and
save space (Lakeside, 1999).

Package Plants for Wastewater Treatment – C01-008 

 7 



Concrete tanks are typically used when installing
package plant oxidation ditches. 

 
This results in

lower maintenance costs as concrete tanks do not
require periodic repainting or sand blasting.
Fabricated steel or a combination of steel and
concrete can also be used for construction,
depending on site conditions (Lakeside, 1999).

The volume of the oxidation ditch is determined
based on influent wastewater characteristics,
effluent discharge requirements, HRT, SRT,
temperature, mixed liquor suspended solids
(MLSS), and pH. 

 
It may be necessary to include

other site specific parameters to design the
oxidation ditch as well.

Some oxidation ditches do not initially require
clarifiers, but can later be upgraded and expanded
by adding clarifiers, changing the type of process
used, or adding additional ditches (Kruger, 1999).

PERFORMANCE

The performance of package plants in general can
be affected by various operational and design issues
(Metcalf and Eddy, 1991).

C Large and sudden temperature changes

C Removal efficiency of grease and scum from the
primary clarifier (except with oxidation ditches
that do not use primary clarifiers) 

C Incredibly small flows that make designing self-
cleansing conduits and channels difficult

C Fluctuations in flow, BOD
5

 loading, and other
influent parameters

C Hydraulic shock loads, or the large fluctuations
in flow from small communities

C Sufficient control of the air supply rate

Extended aeration plants

Extended aeration plants typically perform
extremely well and achieve effluent quality as seen
in Table 2.  If chemical precipitation is used, total
phosphorous (TP) can be < 2 mg/L.  In some cases,

extended aeration systems result in effluent with < 
15 mg/L BOD and < 10 mg/L TSS.

Aldie Wastewater Treatment Plant

The Aldie Wastewater Treatment Plant, located in
Aldie, Virginia, is an extended aeration facility which 
treats an average of 0.0031 MGD with a design flow 
of 0.015 MGD. 

 
This technology was chosen because 

it would allow the area to meet permit requirements 
while minimizing land use. The plant consists of an 
influent chamber which directs the flow to two 
parallel aeration basins, parallel clarifiers, and a UV 
disinfection system.

Sequencing batch reactors

The treatment performance of package plant SBRs
is largely influenced by the plant operator.  While the 
process requires little assistance, training programs 
are available to teach operators how to become 
skilled with small plant operations.  SBRs perform 
well, often matching the removal efficiency of 
extended aeration processes.  Systems can typically 
achieve the effluent limitations listed in Table 3.

In addition, SBR systems have demonstrated a
greater removal efficiency of carbonaceous BOD
than other systems due to optimization of microbial
activity via anoxic stress and better utilization of
applied oxygen in the cyclic system. 

 
The system

can consistently provide carbonaceous BOD
effluent levels of 10 mg/L.

TABLE 2 
 

EXTENDED AERATION
PERFORMANCE

Typical
Effluent
Quality

Aldie WWTP
(monthly
average)

BOD (mg/L) < 30 or <10 5

TSS (mg/L) < 30 or <10 17

TP (mg/L) < 2* **

NH
3
-N (mg/L) < 2 **

* May require chemicals to achieve.
** DEQ does not require monitoring of these parameters.

Source: Sloan, 1999 and Broderick, 1999.

Package Plants for Wastewater Treatment – C01-008 

 8 



TABLE 3 
 

SBR PERFORMANCE

Typical
Effluent

Harrah WWTP

%
Removal

Effluent

BOD (mg/L) 10 98 3

TSS (mg/L) 10 98 3

NH
3

 
(mg/L) < 1 97 0.6

Source: Sloan, 1999 and Reynolds, 1999.

Harrah Wastewater Treatment Plant

The Harrah wastewater treatment plant in
Oklahoma treats an average wastewater flow of
0.223 MGD.  The SBR has achieved tertiary
effluent quality without filtration from the time it
was first installed.  Pretreatment involves an aerated
grit chamber and comminutor.  Waste activated
sludge is taken to a settling pond where the settled
sludge is dredged annually.  A nitrogen removal
study performed for nine months confirmed that
nitrification and denitrification occur consistently
without special operator care.

Oxidation Ditches

Although the manufacturer's design may vary, most
oxidation ditches typically achieve the effluent
limitations listed in Table 4.  With modifications,
some oxidation ditches can achieve TN removal to
#  5 mg/L and TP removal with biological means.

City of Ocoee Wastewater Treatment Plant

Currently, the wastewater treatment plant in Ocoee,
Florida accepts an average flow of 1.1 to 1.2 MGD.
The city chose to use an oxidation ditch because it
was an easy technology for the plant staff to
understand and implement. The facility is also
designed for denitrification without the use of
chemical additives.  Nitrate levels consistently test
at 0.8 to 1.0 mg/L with limits of 12 mg/L (Holland,
1999).  Table 4 indicates how well the Ocoee
oxidation ditch performs. 

OPERATION AND MAINTENANCE

Operation requirements will vary depending on
state requirements for manning package  treatment
systems.  Manning requirements for these systems
may typically be less then eight hours a day.  Each
type of system has additional operational procedures 
that should be followed to keep the system running 
properly.  Owners of these systems must be sure to 
follow all manufacturer’s recommendations for 
routine and preventative maintenance requirements. 

 Each owner should check with the manufacturer to 
determine essential operation and maintenance 
(O&M) requirements.

Depending on state requirements, most systems
must submit regular reports to local agencies.  In
addition, system operators must make safety a
primary concern.  Wastewater treatment manuals
and federal and state regulations should be checked
to ensure safe operation of these systems.

Extended aeration plants

Operational procedures for these systems consist of
performing fecal coliform tests on the effluent to
ensure adequate disinfection and making periodic

TABLE 4 
 

OXIDATION DITCH
PERFORMANCE

Typical
Effluent
Quality

Ocoee WWTP

With 2°
Clarifier

With
Filter

%
Removal

Effluent

CBOD
(mg/L)

#10 5 > 97 4.8

TSS
(mg/L)

#10 5 > 97 0.32

TP
(mg/L)

2 1 NA NA

N-NO
3

(mg/L)
NA NA > 95 0.25

Note:  2° = secondary.  NA = not available. Source: Kruger, 1999 

and Holland, 1999.

Package Plants for Wastewater Treatment – C01-008 

 9 



inspections on dissolved oxygen levels (DO) and
MLSS concentrations in the aeration compartment.
Sludge-volume index (SVI) tests in the clarifier must 
also be performed to determine how well the sludge 
is settling. 

 
Other sampling and analyses will be 

required on the effluent in accordance with state
regulations.

Typical maintenance steps for extended aeration
systems include checking motors, gears, blowers,
and pumps to ensure proper lubrication and
operation. 

 
Routine inspection of equipment is also

recommended to ensure proper operation. 